

分析报告单



品名: 明胶
批号: 20180922
级别: 分析纯
检验依据: Q/GHKJ 262-2017
分子式: -
分子量: -
检验日期: 2018-09-22

检 验 项 目	分析纯	化学纯	检验结果
味及嗅	合格	合格	合格
干燥失量	≤16%	≤17%	<16%
灼烧残渣	≤2%	≤3%	<2%
砷(As)	≤0.0002%	≤0.0003%	<0.0002%
重金属(以Pb计)	≤0.005%	≤0.01%	<0.005%

结论: 符合分析纯规定。

备注:

签发人: 张志斌

复核人: 周一朗

检验人: 陈焕裕